
Final Environmental Impact Report for
City of Santa Barbara’s and lonics, Incorporated’s

Temporary Emergency Desalination Project

SB-106-90

State Clearinghouse No. 9010859

Prepared for

City of Santa Barbara
Community Development Department

and Tonics, Incorporated

March 1991

Woodward-Clyde Consultants

5951 Enema Road, Suite 200
Santa Barbara, California 93117

-c
- —----

906B140A



Final Environmental Impact Report for
City of Santa Barbara’s and Tonics, Incorporated’s

Temporary Emergency Desalination Project

SB-106-90

State Clearinghouse No. 9010859

Prepared for

City of Santa Barbara
Community Development Department

and Tonics, Incorporated

March 1991

Woodward—Clyde Consultants
[...]
ar

ge
s

Se
rv

ic
e

B
oa

ts

O
N

S
H

O
R

E
P

IP
E

L
IN

E
S

M
ob

ili
ze

,
C

le
ar

,
2

2
an

d
G

ra
de

T
re

nc
hi

ng
,

P
ip

el
in

e
2

2
In

st
al

la
ti

on
,

an
d

B
ac

kf
ill

T
es

ti
ng

S
E

A
W

A
T

E
R

IN
T

A
K

E
A

N
D

IN
T

A
K

E
P

IP
E

L
IN

E
IN

S
E

R
T

IO
N

M
ob

ili
ze

an
d

1
O

ff
sh

or
e

R
ec

on
na

is
sa

nc
e

C
le

ar
an

d
R

ep
ai

r
1

O
ld

O
ut

fa
ll

P
ip

e
F

us
io

n
an

d
1

1
20

In
se

rt
io

n
F

ro
m

W
ei

r
B

ox



T
ab

le
2-

3.
E

S
T

IM
A

T
E

S
O

F
C

O
N

S
T

R
U

C
T

IO
N

E
Q

U
IP

M
E

N
T

(c
on

cl
ud

ed
)

E
st

im
at

ed
E

qu
ip

m
en

t
N

um
be

rs
by

T
vp

ea

P
ro

po
se

d
T

ot
al

F
ac

il
it

y!
M

at
er

ia
l

A
ct

iv
ity

G
ra

de
rs

B
ul

ld
oz

er
sc

B
ac

kh
oe

s’
D

el
iv

er
ie

se
C

ra
n
es

B
ar

ge
s

Se
rv

ic
e

B
oa

ts

S
E

A
W

A
T

E
R

IN
T

A
K

E
A

N
D

IN
T

A
K

E
P

IP
E

L
IN

E
IN

S
E

R
T

IO
N

In
ta

ke
S

tr
uc

tu
re

(s
)

-
-

-
-

-
-

10
-
-

1
1

In
st

al
la

ti
on

a
A

ll
es

ti
m

at
es

ar
e

pr
el

im
in

ar
y

an
d

su
bj

ec
t

to
ch

an
ge

.
b

R
ef

er
to

T
ab

le
2-

2
fo

r
es

ti
m

at
ed

co
ns

tr
uc

ti
on

w
or

kf
or

ce
an

d
to

T
ab

le
2-

3
fo

r
in

fo
rm

at
io

n
on

ov
er

la
pp

in
g

of
fa

ci
lit

y
co

ns
tr

uc
ti

on
ac

tiv
iti

es
.

L
ar

ge
st

an
ti

ci
pa

te
d

is
C

at
er

pi
ll

ar
D

9.
d

L
ar

ge
st

an
ti

ci
pa

te
d

is
3

ya
rd

bu
ck

et
.

L
ar

ge
st

de
liv

er
y

tr
uc

k
is

45
fo

ot
tr

ai
le

r.
‘

L
ar

ge
st

an
ti

ci
pa

te
d

is
50

to
n

ca
pa

ci
ty

.



increased during windy conditions which are generally defined as winds in excess of
15 mph for 10 minutes or more.

• Tonics shall designate a person or persons to monitor the dust control program and
to order increased watering as necessary.

• Following clearing, grading, and excavation activities, barren soil areas shall be
treated to prevent wind erosion by seeding, regular watering, spreading soil binders,
or similar treatment.

• Any earth-moving trucks hauling fill material from the construction sites shall be
covered to prevent dust from escaping.

• Construction related truck traffic shall be scheduled for off peak periods to help
reduce truck traffic and associated emissions.

• lonics shall actively encourage carpooling by construction workers to help reduce
vehicle traffic and associated emissions.

• All construction vehicles and equipment shall be properly maintained, tuned, and
equippedwith current emissions controls; as practical, combustion control techniques
for NO emissions such as engine timing retard shall be implemented.

• For applicable equipment, Tonics shall substitute gasoline powered equipment for
diesel powered equipment, and install catalytic converters on gasoline powered
equipment

2.5.4 Workforce and Schedule

The estimated peak construction workforces are included in Table 2-4 by time frame and
construction area. The estimated construction schedule is presented in Table 2-5. Based on this
construction schedule, including assumptions regarding activity phasing, the proposed project wifi
involve a peak workforce of about 20 to start, and build up to a cumulative peak workforce of about
65 in month five.

2-32



Table 2-4. ESTIMATED CONSTRUCTION WORKFORCE

Estimated Daily Peak Workforce Per Day by Month
Construction
Areas 1 2 3 4 5 6 7 8 9 101112 13

Desalination Facility, 8 30 38 45 50 48 44 40 23 28 28 5 12
Substation, Pump
Station/Chemical
Treatment Area, and
Onshore Pipelines

Onshore/Offshore Intake 12 26 20 15 15 12 -- --
--

Line Insertion From
Beach and Offshore
Intake Structure
Installation

TOTALS 20 56 58 60 65 60 44 40 23 28 28 5 12

8 All estimates are preliminary and subject to change.
b Source: lonics, 1990.

2—33



Table 2-5. ESTIMATED CONSTRUCTION SCHEDULE

Proposed Facility/Activity Months Following Initiation of Construction,c

DESALINATION PLANT AND SUBSTATION’

Mobilize, Clear, and Grade

Underground Utilities and Piping

Civil Work -- Foundations and Walls

Major Equipment Installation

Piping and Electrical Work

Desalination Trailer Installation

Testing and Commissioning

Finish Work, Landscaping

Month 1

Month 2

Months 3 - 6

Months 3.5 - 8

Months 5 - 11

Months 5.5 - 10.5

Months 5.5 -

Months 7 - 8

PUMP STATION AND CHEMICAL TREATMENT AREA

Mobilize, Clear, and Grade Month 1

Underground Utilities and Piping Month 2

Civil Work -- Foundations, Walls Months 1.5 - 4.5

Major Equipment Installation Months 4 - 5

Piping and Electrical Work Months 5 - 6

Testing Month 7

Finish Work, Landscaping Months 7 - 8

ONSHORE PIPELINES

Mobilize, Clear, and Grade

Trenching, Pipeline Installation,
and Backfill

Testing

Months 1 - 2

Months 0.5 - 5

Months 5 - 6

2—34



Table 2-5. ESTIMATED CONSTRUCTION SCELEDULE
(concluded)

Proposed Facility/Activity Months Following Initiation of Constructiona,

SEAWATER INTAKE AND INTAKE PIPELINE INSERTION

Mobilize and Offshore Reconnaissance Month 1

Clear and Repair Old Outfall Months 2 - 3

Pipe Fusion and Insertion From Weir Box Months 4 - 5

Intake Structure(s) Installation Month 6

a All estimates are preliminary and subject to change.
b Listed months are inclusive.
C It is currently anticipated that construction could begin on about July 1, 1991.
d It is currently anticipated that the proposed 10,000 AFY project would require 14 months to be

“on line”; however, 5000 AFY would be available 8 months following initiation of construction and
7500 AFY after 11 months.
Excluding onshore portion of intake insert which is included under “Seawater Intake and Intake
Pipeline Insertion.”

2—35



The proposed 10,000 AFY desalination facility will require about 14 months to be constructed and
“on line11; however, 5000 AFY will be online after 8 months and 7500 AFY after 11 months. After
month nine the only construction activities occurring will be installation of additional desalination
trailers and associated piping work -- all other onshore and offshore facilities will already be
completed and operational.

2.5.5 Traffic Estimates

During the construction phase of the proposed project, construction related traffic will consist
primarily of commuting workers in their personal vehicles and equipment delivery trucks. Estimates
of truck traffic during the construction phase are presented in Table 2-6.

As a worst case, it can be assumed that each construction worker will drive a personal vehicle to
the job site, although car pooling wifi be encouraged. Estimated peak daily construction workforce
numbers, by month, are presented in Table 2-4. The estimated construction workforce numbers
range from as low as five (5) in month 12 to as high as 65 in month five. Combined worst case
truck and construction worker trips per day are estimated to be about 74 in month five of
construction. Truck deliveries will be scheduled to avoid peak commute hours to reduce traffic
impacts.

In order to ensure that construction-related traffic impacts are held to acceptable levels, a Project
Transportation Management Plan will be prepared and implemented for the construction phase.
This plan wifi require shifting or reducing the number of workforce commute trips occurring during
the peak periods as well as scheduling the delivery of construction materials to occur out of the
peak periods. Since the Southern Pacific Railroad is very close to the project sites, the possible
delivery of construction materials by rail wifi be explored and implemented, if found to be feasible.

2-36



Table 2-6. ESTIMATES OF TRUCK TRAFFIC DURING CONSTRUCTION

Construction Estimated Maximum Daily Truck Trips by Month
Areas 1 2 3 4 5 6 7 8 9 10 111213

Desalination Facility, 3 3 4 6 7 6 4 2 2 4 2 4 2
Pump Station/Chemical
Treatment Area, and
Onshore Pipelines
except Intake Line)
and Substation

Onshore/Offshore 2 2 4 3 2 2 2 0 0 0 0 0 0
Intake Line Insertion
From Beach

Totals 5 5 8 9 9 8 6 2 2 4 2 4 2

2—37



2.6 OPERATION AND MAINTENANCE PROCEDURES

2.6.1 Desalination Plant

2.6.1.1 Normal Operation Procedures. The proposed desalination plant is designed for central
operation from a computerized control system. The computerized system wifi be utilized by staff
operators to monitor process conditions, log operating data and events, and to regulate operation,
as appropriate. The plant is designed to operate primarily from the computerized control system,
but operators will regularly visually inspect equipment and conduct basic analytical procedures
during each shift to check water quality or verify instrument readings. Staff on day shifts wifi
manage chemical supplies and perform scheduled maintenance.

2.6.1.2 Personnel and Traffic. The proposed desalination facility will be staffed with a manager,
an assistant manager, and would be continuously attended by shift operators. The proposed 10,000
AFY and optional 7500 AFY facilities wifi have six (6) or five (5) weekday operators, respectively,
and two (2) operators on evening, night, and weekend day shifts. The maximum number of staff
at the plant at any one time during normal operating conditions is eight (8) and the total
operational workforce is 14.

The proposed desalination project will contribute up to a maximum of eight (8) vehicles during peak
traffic commute hours for staff during the operational phase of the project. Truck deliveries for
equipment and supplies as well as offsite truck shipments of waste materials wifi average about six
per week, including the pump station and chemical treatment area.

The maximum number of trucks on any given day will be three (3) during the operational phase.

2.6.1.3 Pre-Treatment of Seawater Feed.

Chlorination, Filtration, and De-Chlorination. Water must be free of sand or other
particulate matter to a relatively high degree before it can be introduced into RO membrane
desalting units. This would be accomplished in a system of primary and secondary media filter units
that maintain a chlorinated environment to prevent bacterial or other growth in the filtration units.
The necessary chlorine (or other disinfection agent) will be added to the seawater at the onshore

2-38



intake pumping station along with CO2 for p11 reduction and ferric chloride for coagulation of
suspended solids. Chlorination of the incoming seawater will eliminate all microorganisms in the
feedwater. Any residual chlorine present after the filtration pretreatment will be removed by the
addition of sulfur dioxide or sodium metabisulfite (in water solution) prior to RO desalination. At
normal flowrates, the seawater will reside in the chlorinated environment approximately 30 minutes
for the proposed 10,000 AFY and optional 7500 AFY plants.

The two stage, primary and secondary filter system design recognizes the variations in suspended
solids content characteristic of seawater in the Santa Barbara Channel. Also, a clarification system
consisting of a tank and filter is provided to remove solids accumulated on the filters from the
backwash water and allow the backwash to be added to the RO brine for disposal with the effluent
from the WWTP.

Primary Filters. The proposed primary filters are dual media; i.e., sand and anthracite
contained in horizontal, cylindrical, pressure vessels. They will be steel tanks mounted on steel
frame bases with interior surfaces epoxy or rubber-lined for corrosion protection. Twelve (12)
filters will be required for 10,000 AFY capacity and nine (9) for 7500 AFY capacity. Estimated
filtration rates for primary filters are summarized as follows for the proposed 10,000 AFY project:

• Normal influent flow = 14,720 gpm

• Influent flow during backwash = 15,898 gpm

• Number of units/cells = 12/48

• Area per cell = 78.5 ft2

• Normal filtration rate = 3.91 gpm/ft2

• Filtration rate during backwash = 4.22 gpm/ft2

Secondary Filters. Multimedia pressure filters will be used for secondary filtration. The
vessel construction wifi be identical to the primary filters, but the bed of filter media will contain
additional layers of garnet material.

2-39



Estimated filtration rates and data for secondary filters are summarized as follows for the proposed
10,000 AFY project:

• Normal influent flow = 14,720 gpm

• Influent flow during backwash = 15,898 gpm

• Number of units/cells = 6/24

• Area per cell = 78.5 ft2

• Normal Filtration Rate = 7.81 gpm/ft2

• Filtration rate during backwash = 8.44 gpm/ft2.

Filter Backwashing. The primary and secondary filters will require periodic cleaning or
“backwashing” to clear the accumulation of sand and solids which the filter wifi remove from the
seawater. Backwashing will be a regular operating procedure, occurring automatically at timed
intervals. Primary filters will be backwashed daily; secondary filters wifi require less frequent
backwashing - about once every three (3) days.

Only a small segment of the operating filters will be backwashed at a time in order to allow the
desalination plant operation to be continuous using filters which remain in service.

The backwash water is seawater supplied either from the filters which remain in service or from the
filter feed pump line to the filters. The backwash flow is intermittent, occurring approximately 55
percent of the time for a 10,000 AFY plant. Before the backwash water is disposed of by
combination with the RO reject brine, a clarification tank and belt filter system will remove
approximately 75 percent of the solids for disposal by truck to an approved disposal location. The
clarified backwash will be blended with the RO reject brine and discharged to the ocean via the
existing El Estero WWTP outfall.

2-40



Cartridge Filtration and Scale Inhibition. The proposed primary and secondary filters are
the process elements which are relied upon to produce seawater suitable for feed to the RO
desalting units. However, an additional filtration step will be provided to guard the RO membranes
against unexpected upsets or malfunctions. This protection will consist of multiple filters using
wound polypropylene fiber filter cartridges. These cartridges will be changed three or four times
per year.

Following the cartridge filters and prior to the RO units, an antiscalant will be added to the
seawater to prevent precipitation of calcium salts in the concentrated brine of the RO units. The
antiscalant is a polymer solution (polyacrylic acid). Also, a solution of sulfur dioxide sodium
metabisulfite wifi be added to eliminate any residual chlorine.

2.6.1.4 Membrane Cleaning and Maintenance. The RO membranes will require periodic cleaning
to remove organic and inorganic foulants and/or scale in order to maintain satisfactory membrane
efficiency and throughput. Cleaning will not be a continuous operation the frequency wifi depend
on the types and amount of buildup on the membrane surface. Typically, alkaline cleaners are used
to remove organic fouling including biological matter whereas acid cleaners are used to remove
calcium carbonate scale and other inorganic precipitates including iron. It is estimated that about
four cleaning cycles wifi be required on an annual basis. Refer to Section 2.6.1.5 for information
regarding RO membrane cleaning compounds and estimated usage.

2.6.1.5 Chemical Storage and Use. Chemical storage and/or use at the proposed desalination plant
will consist of the following:

• Antiscalant and sulfur dioxide sodium metabisulfite added to influent at desalination
plant between pretreatment filters and RO units to prevent precipitation of calcium
salts and remove any residual chlorine;

• RO membrane cleaning chemicals for periodic membrane cleaning (refer to Table
2-7);

• RO membrane “pickling” chemicals to preserve membranes, as necessary, if plant is
put “on hold” for extended period(s) (Table 2-7); and

2-41



T
ab

le
2-

7.
S

U
M

M
A

R
Y

O
F

P
R

O
P

O
S

E
D

C
H

E
M

IC
A

L
S

T
O

R
A

G
E

A
N

D
U

S
E

(1
0,

00
0

A
F

Y
)

C
on

ce
n-

M
ax

im
um

M
et

ho
d

L
oc

at
io

n
tr
